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TEST REPORT

1. NO :  CT17-029692 Reissuance(R1)

2. Client Date : 2017.04.17
O Name : KyungDong One Co., Ltd
O Address : 1095, Cheongang-ro, Gangdong-myeon, Gyeongju-si, Gyeongsangbuk-do, Korea
Date of Test : 2017.02.28 ~ 2017.04.17
Use of Report : Quality Management

Test Sample : Granule stone coated metal roofing tile

Test Method
(1) KS F 4751:2004

7. Test Results
1) Granule stone coated metal roofing tile
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Test |tem(s) Unit Test Method Test Results Remark
(23 2) T, (50 £ 5)
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Acid Resistance - (n Pass

-—— End of Report --——

Tested B Technical Manager
Affirmation . L"“.“{ 9

LantrtD
Name : Lee Min Hong .[Name : Kim Jae Yeon %d

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified.
The test results are not indicative of representative of the qualities of the qualities of the lot from which the sample
was taken or of apparently identical or similar products.
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